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Revision history

Revision |Date Comment Sign
A 2023-01-16 First edition FS
B 2023-01-25 Added Power Levels and comments to Power measurements FS
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THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CO NFIGURATIONS TESTED.
Deviations from, additions to, or exclusions from the test specifications are described in “Summary of Test Data”.

Nemko Group authorizes the above-named entity to reproduce this report provided it is reproduced in its entirety and for use by the
entity’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group.

Any use that a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third
parties. Nemko Group accepts no responsibility for damages suffered by any third party caused by decisions made or actions based on
this report.
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1 INFORMATION

1.1 Test Item

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

Name Cisco
Model/version TTC6-15

FCC ID LDK0615C2718
ISED ID 2461N-0615C2718
Serial number FOC2641N3SK
Hardware identity and/or version DV1

Software identity and/or version

RpomOS 10.20.X

Frequency Range

2412 — 2462 MHz

Number of Channels

11

Operating Modes

802.11b/g/n/ax (only 20 MHz mode)

Type of Modulation

DSSS / OFDM / OFDMA

Conducted Output Power

DSS: 78 mW
OFDM: 105 mW
OFDMA: 33 mW

Antenna Connector RP-SMA

Number of Antennas p

Antenna Diversity YES

Smart Antennas MIMO

Power Supply Powered from Mains (120V 60Hz AC)
Antennas BT/BLE/WIFI: SMARTEQ Model 710689

EUT has 3 identical antennas, one for BT/BLE and tw o for WiFi 2.4GHz/5GHz

All antennas have RP-SMA connectors

Description of Test Item

The EUT is a Codec for Telepresence Unit.

The 2.4GHz WiFi part has been tested as a DTS system and fulfils all requirements for DTS systems.

1.2 Normal test conditions
Temperature: 20-24°C
Relative humidity: 20 - 50 %
Normal test voltage: 120 V 60 Hz

The values are the limit registered during the test period.

1.3 Test Engineer(s)

Frode Sveinsen

Nemko Scandinavia AS
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1.4 Antenna Requirement
Does the EUT have detachable antenna(s)? O YES NO
If detachable, is the antenna connector(s) non-stan  dard? O YES O NO

The tested equipment has only integral antennas. Co  nducted tests were performed with a temporary anten na connector.

Requirement: FCC 15.203, 15.204

1.5 Power Levels
Ch.No. Freq MHz 11b 11g 11n SISO 11n MIMO 11ax SISO 11ax MIMO

MCSO- MCS9- MCSO- MCS9-
MCS8 MCS11 MCS8 MCS11

1 2412 15 14 13 10 11 11 8 8

2 2417 15 14 13 10 11 11 8 8

3 2422 18 16 15 13 14 12 11 9

4 2427 18 17 16 13 14 12 11 9

5 2432 18 17 16 13 14 12 11 9

6 2437 18 17 16 13 14 12 11 9

7 2442 18 17 16 13 14 12 11 9

8 2447 18 16 16 13 14 12 11 9

9 2452 18 15 15 13 14 12 11 9

10 2457 15 14 13 10 11 11 8 8

11 2462 15 13 13 10 11 11 8 8

Power levels above were used for all tests and shall also be programmed WiFi transmitter when put on the market.
Levels in red were modified from the default levels.

1.6 Comments

The measurements were done with the EUT powered by 120 V AC. It was checked that power variations between 85% and 115% did
not have any influence on the measurements.

MIMO measurements were performed with the EUT transmitting in MIMO mode on both antennas (PO and P1). When measuring
radiated the direction was locked and the maximum position was found.

Measurements in SISO mode was performed on PO when measuring at the antenna connector, and on both antennas when measuring
radiated.
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2 TEST REPORT SUMMARY

2.1 General

All measurements are tracable to national standards.

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

The tests were conducted for demonstrating compliance with FCC CFR 47 Part 15, paragraph 15.247 and ISED
RSS-247 Issue 2 and RSS-GEN Issue 5.

Tests were performed in accordance with ANSI C63.4-2014 and ANSI C63.10-2013.

Radiated tests were performed in a semi-anechoic chamber at measuring distances of 3m.

A description of the test facility is on file with the FCC and ISED.

X New Submission

X Production Unit

[ Class Il Permissive Change

[ Pre-production Unit

DTS Equipment Code

[ Family Listing

2.2 Test Summary

Name of test FCC Part 15 reference | RSS-247 Issue 2, ANSI C63.10-2013 Result
RSS-GEN Issue 5 Reference
reference
Supply Voltage Variations 15.31(e) 6.11 (RSS-GEN) 5.13 Complies
Antenna Requirement 15.203 6.8 (RSS-GEN) 5.8 Complies
Power Line Conducted Emission 15.107(a) 7.2 / 8.8 (RSS-GEN) 6.2 Complies
15.207(a)
Occupied Bandwidth (99% BW) N/A 6.7 (RSS-GEN) 6.9.3 Complies
DTS Bandwidth 15.247(a)(2) 5.2 (1) (RSS-247) 11.8 Option 2 Complies
Peak Power Output 15.247(b) 5.4 (RSS-247) 11.9.1.1 Complies
Power Spectral Density 15.247(d) 5.2 (2) (RSS-247) 11.10.2 PKPSD (DTS) Complies
Spurious Emissions (Antenna Conducted) 15.247(c) 5.5 (RSS-247) 6.7 Complies
11.11 (DTS)
Spurious Emissions (Radiated) 15.247(c) 5.5 (RSS-247) 6.3,6.5,6.6,6.10 Complies
15.109(a) 7.3 (RSS-GEN) 11.12, 11.13 (DTS)
15.209(a) 8.9 (RSS-GEN)
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TEST REPORT

FCC Part 15.247
Nemko Report no.:. REP002757B
FCC ID: LDK0615C2718

IC: 2461N-0615C2718

3 TEST RESULTS

3.1 Power Line Conducted Emissions

FCC Part 15.207
ISED RSS-GEN Issue 5, Clause 7.2/ 8.8

Measurement procedure: ANSI C63.4-2014 using 50  pH/50 ohms LISN
Test Results: Complies
Measurement Data: 120V 60Hz, See attached plots.

Highest measured value (L1 and N):

Frequency QuasiPeak | CAverage Limit Margin Meas. Time Bandwidth Line Filter Corr.
(MHz) (dBpv) (dBpv) (dBpv) (dB) (ms) (kHz) (dB)
0.366000 38.46 48.59 10.13 15000.0 9.000 | L1 ON 9.6
0.366000 40.56 58.59 18.03 15000.0 9.000 | L1 ON 9.6
0.458000 36.08 46.73 10.65 15000.0 9.000 | L1 ON 9.6
0.458000 38.62 --- 56.73 18.11 15000.0 9.000 | L1 ON 9.6
0.686000 28.45 46.00 17.55 15000.0 9.000 | L1 ON 9.6
0.686000 33.22 --- 56.00 22.78 15000.0 9.000 | L1 ON 9.6

Full Spectrum
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|
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Preview Result 1-PK+ —— CFR47FCCPt15Class B QP
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FCC Part 15.247
N e m ko Report no.: REP002757B
FCC ID: LDK0615C2718

IC: 2461N-0615C2718

3.2 Occupied Bandwidth (99% BW)

ISED Canada RSS-GEN Issue 5, Clause 6.7
Measurement procedure: ANSI C63.10-2013 Clause 6.9. 2

Test Results: Complies
Measurement Data:
Carrier Frequency, Modulation, Data Rate Occupied Bandwidth (99% BW)
2437 MHz, 802.11b 1Mb 12.5 MHz
2437 MHz, 802.11g 6Mb 16.9 MHz
2437 MHz, 802.11n MCSO0 SISO 17.7 MHz
2437 MHz, 802.11n MCS8 MIMO 17.9 MHz
2437 MHz, 802.11ax MCSO SISO 19.1 MHz
2437 MHz, 802.11ax MCSO MIMO 19.1 MHz

Occupied Bandwidth is the same for all channels

See attached plots

Requirements:

No requirements for Digital Transmission Systems.
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99 % Bandwidth

Level in dBm
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FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718
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TEST REPORT

FCC Part 15.247
Nem ko Report no.: REP002757B
FCC ID: LDK0615C2718

IC: 2461N-0615C2718

3.3 DTS Bandwidth

FCC Part 15.247 (a)(2)

ISED Canada RSS-247 Issue 2, Clause 5.2 (a)

Measurement procedure: ANSI C63.10-2013 Clause 11.8
Test Results: Complies

Measurement Data:

Modulation Scheme and bitrate Measured DTS Bandwidth (MHz)
2412 MHz 2437 MHz 2462 MHz

802.11b 1M 9.2 9.2 9.2
802.11b 11M 9.0 9.4 8.7
802.11g 6M 15.3 15.3 15.3
802.11g 54M 16.6 16.6 16.6
802.11n MCSO0 SISO 15.3 15.3 15.3
802.11n MCS7 SISO 17.9 17.9 17.8
802.11ax MCSO0 SISO 191 191 19.1
802.11ax MCS8 SISO 19.3 19.3 19.3
802.11ax MCS11 SISO 19.2 19.3 19.2
802.11ax MCS0O MIMO 191 191 19.1

Power supply variation within 85 % to 115% of nominal value has no influence on measured value.

Requirements:
For Digital Transmission Systems in the 2400-2483.5 MHz band the minimum 6 dB bandwidth shall be at least 500 KHz.
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3.4

FCC Part 15.247 (b)
ISED Canada RSS-247 Issue 2, Clause 5.4
Measurement procedure: ANSI C63.10-2013 Clause 11.9. 1.2

Output Power

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

Modulation and bitrate Average Conducted Power, dBm
2412 MHz 2422 MHz 2427 MHz 2437 MHz 2442 MHz 2447 MHz 2452 MHz 2462 MHz

802.11b 1M 15.4 18.6 18.3 18.3 15.5
802.11b 11M 15.5 18.9 18.8 18.9 15.7
802.11g 6M 14.3 16.9 19.3 19.7 19.9 20.2 17.7 14.7
802.11g 54M 15.2 16.9 18.0 18.2 18.3 17.1 16.2 15.2
802.11n MCSO, SISO 13.0 17.1 16.9 17.2 13.4
802.11n MCS7, SISO 13.6 16.0 17.0 16.8 16.6 15.9 13.7
802.11n MCS8, MIMO 12.0 15.0 14.6 14.6 11.7
802.11n MCS15, MIMO 123 15.6 15.2 15.2 12.3
802.11ax MCSO, SISO 11.3 14.6 14.5 14.7 11.1
802.11ax MCS8, SISO 11.7 15.2 15.2 15.1 11.9
802.11ax MCS11, SISO 11.8 129 12.9 12.7 11.8
802.11ax MCS0, MIMO 10.2 13.1 12.7 12.7 9.9
802.11ax MCS8, MIMO 10.8 13.7 13.5 13.4 10.5
802.11ax MCS11, MIMO 10.7 11.9 115 11.4 10.5

Modulation and bitrate Average Conducted Power, mW

2412 MHz 2422 MHz 2427 MHz 2437 MHz 2442 MHz 2447 MHz 2452 MHz 2462 MHz

802.11b 1M 34.7 724 67.6 67.6 35.5
802.11b 11M 35.5 77.6 75.9 77.6 37.2
802.11g 6M 26.9 49.0 85.1 93.3 97.7 104.7 58.9 29.5
802.11g 54M 33.1 49.0 63.1 66.1 67.6 51.3 41.7 33.1
802.11n MCSO, SISO 20.0 51.3 49.0 52.5 21.9
802.11n MCS7, SISO 22.9 39.8 50.1 47.9 45.7 38.9 234
802.11n MCS8, MIMO 15.8 31.6 28.8 28.8 14.8
802.11n MCS15, MIMO 17.0 36.3 33.1 33.1 17.0
802.11ax MCSO, SISO 13.5 28.8 28.2 29.5 12.9
802.11ax MCS8, SISO 14.8 33.1 33.1 324 15.5
802.11ax MCS11, SISO 15.1 19.5 19.5 18.6 15.1
802.11ax MCS0, MIMO 10.5 20.4 18.6 18.6 9.8
802.11ax MCS8, MIMO 12.0 234 224 21.9 11.2
802.11ax MCS11, MIMO 11.7 15.5 14.1 13.8 11.2
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FCC Part 15.247

Nem ko Report no.: REP002757B
FCC ID: LDK0615C2718

IC: 2461N-0615C2718

Output Power reported is Average Power measured with a wideband power meter.

Output Power on PO and P1 in SISO mode is identical. All SISO measurements in conducted mode were performed on
PO.

Output in MIMO mode is the sum power of PO+P1. The measurement was performed simultaneously with two power
meters and the sum power was calculated. The R&S TS8997 Test System contains 8 identical power meters, however
for this EUT only two of them were used.

Antenna Gain is less than 6 dBi.

See attached plots.

Requirements for Digital Modulation systems

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands: 1 Watt.

As an alternative to a peak power measurement, compliance with the 1 Watt limit can be based on a measurement of the maximum
conducted output power. Maximum Conducted Output Power is defined as the total transmit power delivered to all antennas and
antenna elements averaged across all symbols in the signaling alphabet when the transmitter is operating at its maximum power
control level. Power must be summed across all antennas and antenna elements. The average must not include any time intervals
during which the transmitter is off or is transmitting at a reduced power level. If multiple modes of operation are possible (e.g.,
alternative modulation methods), the maximum conducted output power is the highest total transmit power occurring in any mode.

Maximum allowed Antenna Gain

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power from the intentional radiator shall be
reduced below the stated value above by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
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3.5 Conducted Emissions at Antenna Connector

FCC Part 15.247 (d)

ISED Canada RSS-247 Issue 2, Clause 5.5
Measurement procedure: ANSI C63.10-2013 Clause 11.11

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

Carrier Frequency Highest Value (dBc) Margin (dB) Verdict
2412 MHz > 40 > 20 Pass
2437 MHz > 40 >20 Pass
2462 MHz > 40 > 20 Pass

Measured with Peak Detector

RF conducted power to 25 GHz: see attached plots.

Requirements for all systems

Peak measurement

RMS averaging (alternative measurement)

20 dB or more below carrier measured in 100 kHz bandwidth

30 dB or more below carrier measured in 100 kHz bandwidth

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated intentional radiator is
operating, the radio frequency power that is produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power limits. If the transmitter complies
with the conducted power limits based on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this

section, the attenuation required under this paragraph shall be 30 dB instead of 20 dB.

Attenuation below the general limits specified in § 15.209(a) is not required.
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FCC ID: LDK0615C2718
IC: 2461N-0615C2718

TEST REPORT
FCC Part 15.247
emko Report no.:. REP002757B
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Multiview *  Spectrum
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TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718
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TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

D
3
o

N
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Level in dBm

30M 5060 8QOOM 200 300400600 8001G 2G 3G 4G5G6 810G 20G26G
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Conducted Emissions 30M-26G, 2412 MHz, 802.11b 1M
Spurious

Level in dBm
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Conducted Emissions 30M-26G, 2437 MHz, 802.11b 1M
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Conducted Emissions 30M-26G, 2462 MHz, 802.11b 1M
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TEST REPORT

FCC Part 15.247
Nemko Report no.:. REP002757B
FCC ID: LDK0615C2718

IC: 2461N-0615C2718
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TEST REPORT

FCC Part 15.247
Nemko Report no.:. REP002757B
FCC ID: LDK0615C2718

IC: 2461N-0615C2718
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Conducted Emissions 30M-26G, 2412 MHz, 802.11n MCSO
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Conducted Emissions 30M-26G, 2462 MHz, 802.11n MCS8 , MIMO
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FCC ID: LDK0615C2718
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TEST REPORT

FCC Part 15.247
Nemko Report no.:. REP002757B
FCC ID: LDK0615C2718

IC: 2461N-0615C2718

Spurious

Level in dBm
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X Final Critical * Fail * Pass

Conducted Emissions 30M-26G, 2412 MHz, 802.11ax MCS 0, MIMO
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Conducted Emissions 30M-26G, 2462 MHz, 802.11ax MCS 0, MIMO
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3.6 Restricted Bands of operation

TEST REPORT
FCC Part 15.247

Report no.: REP002757B

FCC ID: LDK0615C2718
IC: 2461N-0615C2718

Restricted Bands of operation for FCC and ISED are defined in FCC Part 15.205 and ISED RSS-GEN, Issue 5 clause 8.10.

Generally, no fundamentals are allowed in the restricted bands and all emissions must comply with the limits in FCC 15.209 or

RSS-GEN, Issue 5, clause 8.9.

FCC (MHz) ISED (MH2) FCC (GH2) ISED (GHz)
0.090-0.110 %gi'.l‘é‘?‘ 0.96-1.427
0.495-0.505 1.435-1.6265
2.1735-2.1905 1.6455-1.6465
3.020-3.026 1.660-1.710
4.125-4.128 1.7188-1.7222
4.17725-4.17775 2223
4.20725-4.20775 2.31-2.39
5.677-5.683 2.4835-2.5
6.215-6.218 2.69-2.9 2.655-2.9
6.26775-6.26825 3.26-3.267
6.31175-6.31225 3.332-3.339
8.291-8.294 3.3458-3.358
8.362-8.366 3.6-4.4 3544
8.37625-8.38675 45515
8.41425-8.41475 5.35-5.46
12.29-12.293 7.25-7.75
12.51975-12.52025 8.025-8.5
12.57675-12.57725 9.0-9.2
13.36-13.41 9.3.95
16.42-16.423 10.6-12.7
16.69475-16.69525 13.25-13.4
16.80425-16.80475 14.47-145
25.5-25.67 15.35-16.2
37.5-38.25 17.7-21.4
73746 22.01-23.12
74.8-75.2 23.6-24.0
o 108-138 31.2-31.8
149.9-150.05 36.43-36.5
156.52475-156.52525 Above 38.6
156.7-156.9
162.0125-167.17
167.72-173.2
240-285
322-335.4
399.9-410
608-614

Frequencies in Bold text are specific for FCC or ISED, all other frequencies are common.
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3.7 Radiated Emissions, Band Edge

FCC Part 15.209 (a)

ISED Canada RSS-GEN Issue 5, Clause 7.3 /8.9

Measurement procedure: ANSI C63.10-2013 Clause 11.1 2

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

Peak Detector

Modulation Measured field strength (dBpV/m) Limit Margin

and Bitrate 2390 MHz 2483.5 MHz dB dB
802.11b, 1 Mbps 61.8 62.4 74 12.2 11.6
802.11b, 11 Mbps 61.8 62.2 74 12.2 11.8
802.11g, 6 Mbps 66.5 68.9 74 7.5 5.1
802.11g, 54 Mbps 71.5 72.0 74 2.5 2.0
802.11n, MCSO 64.9 68.0 74 9.1 6.0
802.11n, MCS7 70.2 73.9 74 3.8 0.1
802.11n, MCS8, MIMO 60.1 59.6 74 13.9 14.4
802.11n, MCS15, MIMO 65.1 64.5 74 8.9 9.5
802.11ax, MCSO 65.1 63.1 74 8.9 10.9
802.11ax, MCS11 69.3 70.7 74 4.7 3.3
802.11ax, MCS0, MIMO 59.8 59.9 74 14.2 14.1
802.11ax, MCS11, MIMO 63.9 64.0 74 10.1 10.0
Average Detector

Modulation Measured field strength (dBp\V/m) Limit Margin

and Bitrate 2390 MHz 2483.5 MHz dB dB
802.11b, 1 Mbps 48.6 49.7 54 25.4 24.3
802.11b, 11 Mbps 48.0 48.7 54 26.0 25.3
802.11g, 6 Mbps 51.0 52.8 54 23.0 21.2
802.11g, 54 Mbps 51.2 52.8 54 22.8 21.2
802.11n, MCSO 48.9 51.9 54 25.1 22.1
802.11n, MCS7 50.2 51.1 54 23.8 22.9
802.11n, MCS8, MIMO 46.3 45.3 54 27.7 28.7
802.11n, MCS15, MIMO 455 44.6 54 28.5 29.4
802.11ax, MCSO 48.0 47.4 54 26.0 26.6
802.11ax, MCS11 48.3 49.5 54 25.7 24.5
802.11ax, MCSO0, MIMO 46.1 45.4 54 27.9 28.6
802.11ax, MCS11, MIMO 46.2 45.9 54 27.8 28.1

Average values were measured using trace averaging as described in ANSI C63.10-2013 clause 11.12.2.5.1 (Duty Cycle =100%).

See attached plots.
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FCC Part 15.247
Report no.: REP002757B
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FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718
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2.4010432692 [3Hz

i

SWHP 500 of |500 /

FCC154V

Center 2.39 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 13:50:20

Averag e
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RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.53 dBuV/ n
Ref 117 dBuv/m Att 20 dB SWT 2.5 ms 2.386474359 GHz
oftsft 1048 Marke] 1 [T1]
. Ui credi_pass orecmy o
245000000 bz /|8
o
Focisik 1~
P 8
A
Span 50 MHz

Center 2.39 GHz 5 MHz/

Date: 29.AUG.2022 14:35:31

Lower Band Edge, 2422 MHz, 802.11g 6M, Peak

RBW 1 MHz Marker 2 [T1]

VBW 3 MHz 68.98 dBpV/ n
Ref 117 dBuV/im Att 20dB SWT 2.5 ms 2.390000000 GHz
Offsft 10de Markef 1 [T1]
. Uit cred_pass o.70 cmal
2.415000000 iz /
Fecisik N
VAN

Center 2.39 GHz 5 MHz/

Date: 29.AUG.2022 14:40:00

Span 50 MHz

Lower Band Edge, 2422 MHz, 802.11g 54M, Peak

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 62.55 dBpV, n
Ref 127 dBUV/m At 25dB SWT 25 ms 2.389759615 GHz
offsft 1048’ Marke] 1 [T1]
LjMIT CHEQK PASS 149.77 dB n
fa
2.4010272436 [Hz

. AT
/

FCC15pK

Center 2.39 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 13:54:18

Lower Band Edge, 2412 MHz, 802.11n MCSO0, Peak

Nemko Scandinavia AS

RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 51.00 dBuV/ "
Ref 117 dBuVv/m At 10dB SWT 2.5 ms 2.390000000 GHz
Offsgt 10ds Markef 1 [T1]
. miT cHEQK_PASS Wiodsy o
2 allao10672 priz
|
[AVC /
w
swip 500 of [s00
[ et
—
R R
FoctoAv
Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 14:36:02
Average
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 51.23 dBuVv/ "
Ref 117 dBuVv/m At 10dB SWT 2.5 ms 2.390000000 GHz
Offsgt 10ds Markef 1 [T1]
. Uit criedk_pass woosdmy
2 415000000 iz
|
[AVC /
[~
L]
[ A m——
ociolv
Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 14:40:53
Averag e
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 48.38 dBuv/ "
Ref 127 dBuv/m Att 20 dB SWT 2.5 ms 2.390000000 GHz
Offsét 10de Markef 1[T1]
) LMIT CHEQIK  PASS 1¢0.39 dBu\/
2 42016667 iz

<

SWI 500 of |500 /

FCC154V

Center 2.39 GHz 5 MHz/

Date: 29.AUG.2022 13:54:52

Avera ge

Span 50 MHz
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TEST REPORT

FCC Part 15.247
em ko Report no.: REP002757B
FCC ID: LDK0615C2718

IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1] RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 68.61 dBuV/ n VBW 10 MHz 48.98 dBuV/ "
Ref 127 dBuv/m At 25dB SWT 2.5 ms 2.389839744 GHz Ref 127 dBuVv/m Attt 20dB SWT 2.5 ms 2.390000000 GHz
Offsgt 10de Marke} 1 [T1] Offsgt 10ds Markef 1 [T1]
L|MIT CHEQK PASS 110.26 dBu\/ n " LIMIT CHEQK PASS 9B.54 dBuV]| n
2.4p9391026 [oHz [A] 2.4]14439103 [pHz
: 1R M -
T L
[AVC B
v
.

_FCCI5RK
SWi 500 of [500

stk Ll gy
Nof—""]
FCC154AV
Center 2.39 GHz 5 MHz/ Span 50 MHz Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 13:57:47 Date: 29.AUG.2022 13:58:45
Lower Band Edge, 2412 MHz, 802.11n MCS7, Peak Avera ge
RBW 1 MHz Marker 2 [T1 ] RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 64.93 dBuV/ n VBW 10 MHz 48.86 dBuV/ "
Ref 117 dBuv/m Att 20 dB SWT 2.5 ms 2.387596154 GHz Ref 117 dBuVv/m At 10dB SWT 2.5 ms 2.390000000 GHz
Offsét 10dB Markef 1 [T1] 1 Offsét 10de Marke} 1 [T1]
Ly L|MIT CHEQK PASS 110.20 dBp\/ ¥ Ly LIMIT CHEQIK PASS 140.65 dBp\/ m
2.dha108718 5rz 2 414599359 iz
1se

IV Y

Lkl 3DB
L]

Center 2.39 GHz 5 MHz/ Span 50 MHz Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 14:17:42 Date: 29.AUG.2022 14:15:29
Lower Band Edge, 2422 MHz, 802.11n MCSO0, Peak Avera ge
RBW 1 MHz Marker 2 [T1] RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 70.21 dBpv. n VBW 10 MHz 50.21 dBV/ "
Ref 127 dBuv/im Att 25 dB SWT 2.5ms 2.389919872 GHz Ref 127 dBuv/m Att 20 dB SWT 2.5 ms 2.390000000 GHz
Offs¢t  10dB Markef 1[T1] offs¢t  10dB Markef 1 [T1]
N LIMIT CHEGK PASS 110.95 dBy! n 1 LIMIT CHEQIK PASS 9p.76 dBuV|
2.4114439103 [GHz 2.4}14919872 [5Hz
4
:

[ | |
Wai /

FCC15RK M
T | swi s000f |s00 ,

FCC154V

Span 50 MHz

Center 2.39 GHz 5 MHz/ Span 50 MHz Center 2.39 GHz 5 MHz/

Date: 29.AUG.2022 14:13:25 Date: 29.AUG.2022 14:08:35

Lower Band Edge, 2422 MHz, 802.11n MCS7, Peak Avera ge
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RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 60.10 dBpV/ n
Ref 117 dBuv/m Att 20 dB SWT 2.5 ms 2.389198718 GHz
ofisft  10dB Marke 1 [T1]
3 L|MIT cHEdK_PASS 149.58 dBy n
hozseess A
o)
Fecisipi
2
2 s 3DB
Rt st il
Center 2.39 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 16:19:54

Lower Band Edge, 2412 MHz, 802.11n MCS8, MIMO, Peak

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 60.26 dBuV/ n
Ref 117 dBuv/m Att 20 dB SWT 2.5 ms 2.389278846 GHz
ofsft 1048 Marke] 1 [T1]
» LMIT CHEQK PASS. 1¢9.31 dBpdl/ n
/ o
Fecsik
hA gl 3DB
b e tt oo A Lt AR
Center 2.39 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 16:24:33

Lower Band Edge, 2412 MHz, 802.11n MCS15, MIMO, Pea k

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 59.46 dBpV. n
Ref 117 dBuv/m At 20dB SWT 25 ms 2.389599359 GHz
offsft  10d8 Marke] 1[T1]
B LmiT cHedkPass 149.93 dBp!
2414439103
FCC15iPK
s T o ) e e
Center 2.39 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 16:09:45

Lower Band Edge, 2422 MHz, 802.11n MCS8, MIMO, Peak

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 46.29 dBpV/ "
Ref 117 dBuv/im At 10dB SWT 2.5 ms 2.389839744 GHz
ofis¢t  10ds Marke] 1[T1]
LIMIT CHEQK _PASS 9p.87 dBuV| I

N

4010673077 [5Hz

C
AV [ T~

SWIP 500 of 500

Center 2.39 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 16:21:15

Average
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 45.49 dBpv/ "
Ref 117 dBuVv/m At 10dB SWT 2.5 ms 2.389519231 GHz
Offsgt 10ds Markef 1 [T1]
. Uit criedk_pass ob .51 dspv "
2415000000 iz
|
e

SWIP 500 of 500 /

B
,.‘/—"‘-"“—’_"M”/\/
Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 16:25:02
Average
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 45.18 dBuv/ "
Ref 117 dBuv/m Att 10 dB SWT 2.5 ms 2.389919872 GHz
Offsét 10de Markef 1[T1]
. LIMIT CHEQK PASS 9B.98 dBpV|
2 ahaoton72 iz
SWi 500 of [500
S I I
FCC154V
Center 2.39 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 16:10:14

Average
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RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 65.06 dBpV/ "
Ref 117 dBuV/im At 20dB SWT 2.5 ms 2.388557692 GHz
ofis¢t  10ds Marke] 1[T1] 1
L|MIT CHEQK PASS 111.10 dBu\/

Fa
2.44358974 G»—w/ [A]

FCC15pK

L byl gl e
Yt

Center 2.39 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 16:13:29

Lower Band Edge, 2422 MHz, 802.11n MCS15, MIMO, Pea k

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 65.00 dBpV/ n
Ref 127 dBuV/im At 25dB SWT 2.5 ms 2.380679487 GHz
ofisft 1048 Marke] 1[T1]
2.4p9as7179 pHz (A}

Center 2.39 GHz 4 MHz/ Span 40 MHz

Date: 1.SEP.2022 13:49:19

Lower Band Edge, 2412 MHz, 802.11ax MCSO0, Peak

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 69.30 dBpV/ n
Ref 127 dBuvim At 25dB SWT 2.5 ms 2.389807692 GHz
Offs¢t 10de Markef 1 [T1] H
L. 110.38 dBy n
2.4p9935897 [GHz

Center 2.39 GHz 4 MHz/ Span 40 MHz

Date: 1.SEP.2022 13:53:54

Lower Band Edge, 2412 MHz, 802.11ax MCS11, Peak

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 44.69 dBpV/ "
Ref 117 dBuv/im At 10dB SWT 2.5 ms 2.388798077 GHz
ofis¢t  10ds Marke] 1[T1]
LIMIT CHEQK _PASS 9p.21 dBpV| I

2.4114919872 [GHz

SWIP 500 of 500

2l 1 —
[FCTISAV
Center 2.39 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 16:14:14

Average
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 48.01 dBpuVv/ "
Ref 127 dBuVv/m Attt 20dB SWT 2.5 ms 2.389935897 GHz
Offsgt 10ds Markef 1 [T1]
L, o 11 dspy .
2 abos 71795 Bz
TR
[AVC L

SWIP 500 of 500 /

[ —
——— N el
ECCI54V
Center 2.39 GHz 4 MHz/ Span 40 MHz
Date: 1.SEP.2022 13:49:52
Aver age
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 48.26 dByV/ "
Ref 127 dBuvim At 20dB SWT 2.5 ms 2.389871795 GHz
oftsft 1048 Marke] 1[T1]
95.02 dBpV|

2.4p5769231 [3Hz

r 7

0

SWI 500 of |500 /

mfﬂ
FCCI5AV
Center 2.39 GHz 4 MHz/ Span 40 MHz

Date: 1.SEP.2022 13:54:23

Ave rage
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RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 58.35 dBV/ n
Ref 127 dBuV/m At 2548 SWT 25 ms 2.381346154 GHz
ofisft  10dB Marke 1 [T1] |
L 111.30 dBp\y n
2.ah3397436 priz A

_FCC15pK
L MY o

Center 2.39 GHz 5 MHz/ Span 50 MHz

Date: 1.SEP.2022 13:58:43

Lower Band Edge, 2422 MHz, 802.11ax MCSO0, Peak

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 64.28 dBV/ n
Ref 127 dBuV/im At 25dB SWT 2.5 ms 2.388878205 GHz
ofisft 1048 Marke] 1[T1]
2.4115000000 [5Hz (A ]

Center 2.39 GHz 5 MHz/ Span 50 MHz

Date: 1.SEP.2022 14:02:22

Lower Band Edge, 2422 MHz, 802.11ax MCS11, Peak

RBW 1 MHz Marker 2 [T1 ]
VBW 3 MHz 59.83 dBuV/ n
Ref 120 dBpv/m Att 20 dB SWT 2.5ms 2.388846154 GHz
120 Offs¢t 10de Markef 1 [T1]
1¢9.12 dBp n
L 4paz17049 Btz 1

, oo

ol WY a.,
)

20

Center 2.39 GHz 4 MHz/ Span 40 MHz

Date: 1.SEP.2022 12:24:11

Lower Band Edge, 2412 MHz, 802.11ax MCS0, MIMO, Pea k

Nemko Scandinavia AS

TEST REPORT
FCC Part 15.247

Report no.: REP002757B

FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 45.43 dBpv/ "
Ref 127 dBuVv/m Attt 20dB SWT 2.5 ms 2.389919872 GHz
offsft  10ds Marke] 1[T1]
l, B
Salissoste i
—
[AVC L
o
.
swh 500t [s00 /
T I S
FCC154AV
Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 1.SEP.2022 13:59:13
Aver age
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 46.46 dBuV/ "
Ref 127 dBuVv/m Attt 20dB SWT 2.5 ms 2.389919872 GHz
offsft  10ds Marke] 1[T1]
l, B
Salissoste e
—
[AVC L
o
.
swh 500t [s00 /
Mw\/\//
FCC154V
Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 1.SEP.2022 14:03:08
Ave rage
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 46.09 dBuv/ "
Ref 120 dBuv/m Att 20 dB SWT 2.5 ms 2.390000000 GHz
120 offsft  10ds Marke] 1[T1]
95.85 dBpV| "
L., 2.z 70t b
N
SWi 500 of [500 /
{1
I Mw”‘/_“
~FCC15AV
2
Center 2.39 GHz 4 MHz/

Date: 1.SEP.2022 12:24:40

Average

Span 40 MHz
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RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.91 dBpV/ "
Ref 120 dBuV/m At 20dB SWT 2.5 ms 2.389935897 GHz
120 Offsft 1048 Marke] 1[T1]
108.96 dBu\/ n

2 ap6a10256 Bz [A]

J

20

Center 2.39 GHz 4 MHz/ Span 40 MHz

Date: 1.SEP.2022 12:28:27

Lower Band Edge, 2412 MHz, 802.11ax MCS11, MIMO, Pe ak

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 56.81 dByV/ "
Ref 120 dBuV/im At 20dB SWT 2.5 ms 2.388637821 GHz
120 Offsft 1048 Marke] 1[T1]
110.34 dBu\/ o

2413798077 GHz X,

. /
s

FCC15pK

20

Center 2.39 GHz 5 MHz/ Span 50 MHz

Date: 1.SEP.2022 12:32:49

Lower Band Edge, 2422 MHz, 802.11ax MCSO0, MIMO, Pea k

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 58.23 dBV/ n
Ref 127 dBuvim At 25dB SWT 2.5 ms 2.385753205 GHz
Offs¢t 10de Markef 1 [T1] H
L. 111.19 dB n
2.4)13878205 [GHz

P

Fecise o

Center 2.39 GHz 5 MHz/ Span 50 MHz

Date: 1.SEP.2022 13:40:53

Lower Band Edge, 2422 MHz, 802.11ax MCS8, MIMO, Pea k

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 46.16 dBYV/ "
Ref 120 dBuV/m At 20 dB SWT 2.5 ms 2.390000000 GHz
120 Offsft 1048 Marke] 1[T1]
95.60 dBpV| "

b

ahson1538 Bz [A]

At

SWIP 500 of 500

|
[od "
) SISHET\Y
20
Center 2.39 GHz 4 MHz/ Span 40 MHz
Date: 1.SEP.2022 12:28:56
Average
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 44.60 dBpV/ "
Ref 120 dBuv/im At 20 dB SWT 25 ms 2.389038462 GHz
120 ofisft  10d8 Marke] 1(T1]
.27 dBpV| P
L,. 24013717040 |1z [A ]
LR
e | 1
/'\ &V
SWIP 500 of [500 .
2 L—"]
FCCIEAV.
20
Center 2.39 GHz 5 MHz/ Span 50 MHz
Date: 1.SEP.2022 12:33:16
Average
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 44.56 dByV/ P
Ref 127 dBuvim At 20dB SWT 25 ms 2.390000000 GHz
offsft  10ds Marke] 1(T1]
95.01 dBpv|

2.4113878205 [GHz

SWI 500 of |500

FCCIAV

Center 2.39 GHz

Date: 1.SEP.2022 13:41:28

Average

5 MHz/ Span 50 MHz
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RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 62.44 dBYV/ n
Ref 127 dBuV/im At 25dB SWT 2.5 ms 2.484141026 GHz
Offsgt 10de Markef 1 [T1] |
LjMIT cHEGK _PASS 95.86 dBLV] n
2.458500000 [5Hz (A ]

/

e
uyt

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 13:31:45

Upper Band Edge, 2452 MHz, 802.11b 1M, Peak

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 62.07 dBJV. n
Ref 127 dBuvim At 25dB SWT 25 ms 2.485342949 GHz
ofst  10ds Marke[ 1[T1]
LMIT cHEGK PASS! 102.00 dB n
F1
2.458500000 [GHz

Focis
2
il ) S VUV AR SOV YYD UV
Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 13:25:05
Upper Band Edge, 2452 MHz, 802.11b 11M, Peak
RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 62.10 dBpV/ n
Ref 127 dBuv/m Attt 25dB SWT 2.5 ms 2.489349359 GHz
Offst 10de Marke}f 1 [T1]
| Ui credr_pass ilossaBy o
2.4p3387821 [oHz (A}

¥

3
Zan
E

¥

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 13:10:26

Upper Band Edge, 2462 MHz, 802.11b 1M, Peak

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 49.67 dBuV/ "
Ref 127 dBuVv/m Att 20 dB SWT 2.5 ms 2.484301282 GHz
Offsgt 10ds Markef 1 [T1]

. Umir credk Pass os.37 By "

2.458500000 BHz [A ]
L,

i

SW¢ 500 of 500

FCC154V
Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 13:32:13
Average
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 48.71 dBpV/ "
Ref 127 dBuv/m Att 20 dB SWT 2.5 ms 2.483820513 GHz
Offs¢t 10d8 Markef 1 [T1]
L. LIMIT CHEQK PASS 9}1.38 dBpV/|
2 458500000 iz
Fin
S 500 of [500
—
Fecispv
Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 13:21:03
Averag e
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 49.47 dBpVv/ "
Ref 127 dBuVv/m Att 20 dB SWT 2.5 ms 2.483500000 GHz
Offsét 10de Marke} 1 [T1]
. MIT CHEQK PASS 1d6.32 By "
2450743590 iz
TR
[AVC B

SWIP 500 of snx

FCC154V

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 13:10:54

Average
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RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 62.23 dBuV/ n
Ref 127 dBuV/m At 25dB SWT 2.5 ms 2.489349359 GHz
t 10ds Marke 1 [T1] |
LmiT cHedk_Pass 113.30 de\/ n
Jpo663462 [oriz Al

T T T
o

Q

=

z

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 13:18:35

Upper Band Edge, 2462 MHz, 802.11b 11M, Peak

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 65.50 dBLV/ n
Ref 117 dBpvim At 20dB SWT 2.5 ms 2.484221154 GHz
ofisft 1048 Marke] 1[T1]
2.458500000 [oHz (A ]

b

gl

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 10:27:48

Upper Band Edge, 2447 MHz, 802.11g 6M, Peak

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 71.99 dBpV. n
Ref 127 dBuv/im At 25dB SWT 25 ms 2.483500000 GHz
ofst 1048 Marke[ 1[T1]
LMIT cHEGK PASS| 9lL.69 dBV] n
¢
2.458980769 [5Hz
EEL
r o
1
E
FCC15iPK w‘“"\/\,.\
MMWM

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 11:02:53

Upper Band Edge, 2447 MHz, 802.11g 54M, Peak

Nemko Scandinavia AS

TEST REPORT
FCC Part 15.247

Report no.: REP002757B

FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 48.06 dBuV/ n
Ref 127 dBpv/im Att 20 dB SWT 2.5 ms 2.483580128 GHz
Offsgt 10ds Markef 1 [T1]
. MIT CHEQK _PASS 146.11 dBuY n
2.451064103 [oHz
|,
]
v
SWR 500 of Gn&
FCC154AV
Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 13:19:05
Averag e
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 50.72 dBuV/ n
Ref 117 dBpv/im Att 10 dB SWT 2.5 ms 2.483500000 GHz
Offsgt 10ds Markef 1 [T1]
7b.32 dBuv n

2.458500000 [GHz

swi mw\

Average

e S— N
Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 10:28:14
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 52.77 dBpV/ "
Ref 127 dBuv/im At 20 dB SWT 2.5 ms 2.483580128 GHz
offs¢t  10d8 Marke] 1 [T1]
LIMIT CHEQK PASS 74.16 dBpV|

2.458500000 [GHz

SWI 500 of 500

FCC154V

Center 2.4835 GHz

Date: 29.AUG.2022 11:03:22

Averag e

5 MHz/

Span 50 MHz
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TEST REPORT

FCC Part 15.247
em ko Report no.: REP002757B
FCC ID: LDK0615C2718

IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1] RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 68.90 dBuV/ n VBW 10 MHz 52.75 dBuV/ "
Ref 117 dBuV/m At 20dB SWT 2.5 ms 2.484381410 GHz Ref 117 dBuV/m At 10dB SWT 2.5 ms 2.483500000 GHz
Offsgt 10de Marke} 1 [T1] Offsgt 10ds Markef 1 [T1]
2.458500000 [5Hz [A] 2.458500000 [5Hz

Span 50 MHz

Center 2.4835 GHz 5 MHz/

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 10:20:45 Date: 29.AUG.2022 10:19:09

Upper Band Edge, 2452 MHz, 802.11g 6M, Peak Average
RBW 1 MHz Marker 2 [T1 ] RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 70.81 dBuV/ n VBW 10 MHz 52.66 dBuV/ "
Ref 127 dBuvim At 2548 SWT 25 ms 2.483740385 GHz Ref 127 dBuVim At 20d8 Swr 2.5 ms 2483580128 GHz
Offsét 10dB Markef 1 [T1] Offsét 10de Marke} 1 [T1]
B Umircredk pass N L, Umir creg pass 12,65 eyl "
2.459221154 [GHz (A 2.458500000 [5HZ
TR
[AVC B
w

_FCC15fK \/\\L\
RN SW§ 500 of [500
L DB L ] 3De

FCC154V

Span 50 MHz

Center 2.4835 GHz 5 MHz/ Span 50 MHz Center 2.4835 GHz 5 MHz/

Date: 29.AUG.2022 10:57:12 Date: 29.AUG.2022 10:57:38

Upper Band Edge, 2452 MHz, 802.11g 54M, Peak Averag e
RBW 1 MHz Marker 2 [T1] RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 64.87 BV n VBW 10 MHz 51.38 dBUV/ "
Ref 117 dBuv/im Att 20 dB SWT 2.5ms 2.483980769 GHz Ref 117 dBuv/m Att 20 dB SWT 2.5 ms 2.483580128 GHz
1 offspt  10dB Markef 1[T1] offs¢t  10dB Markef 1 [T1]
142.08 dBy n 301 asy
St
2.459862179 [GHz 2.450743590 [5Hz

!“\LW, SWI 500 of 500

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 09:56:34 Date: 29.AUG.2022 09:57:11

Upper Band Edge, 2462 MHz, 802.11g 6M, Peak Average
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RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 71.33 dBuV/ n
Ref 127 dBuV/m At 25dB SWT 2.5 ms 2484060897 GHz
ofisft  10ds Markef 1[T1]
LmiT cHedk_Pass 111.34 dep/ n
2.abas30128 iz Al
1
1
r DI
_FCC15fK \'\ N
I
L \\J 08
M Nl sk

Center 2.4835 GHz

Date: 29.AUG.2022 10:46:13

5 MHz/

Span 50 MHz

Upper Band Edge, 2462 MHz, 802.11g 54M, Peak

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.98 dBuV/ n
Ref 127 dBuv/m At 25dB SWT 2.5 ms 2.484541667 GHz
ofisft 1048 Markef 1[T1]
it credie pass N
2.abas20513 iz A
_FCcisik f\%
Www
T Y

Center 2.4835 GHz

Date: 29.AUG.2022 12:38:31

5 MHz/

Span 50 MHz

Upper Band Edge, 2452 MHz, 802.11n MCSO0, Peak

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 72.57 dBJV. n
Ref 127 dBuvim At 25dB SWT 25 ms 2.483580128 GHz
ofst 1048 Marke[ 1[T1]
LMIT cHEGK PASS| 112.86 dB n
fa
2.458580128 [GHz

FCC15PK

Center 2.4835 GHz

Date: 29.AUG.2022 12:22:36

5 MHz/

Span 50 MHz

Upper Band Edge, 2452 MHz, 802.11n MCS7, Peak

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 50.74 dBuVv/ "
Ref 127 dBuVv/m Attt 20dB SWT 2.5 ms 2.484060897 GHz
Offsgt 10ds Markef 1 [T1]
. Uit credk_pass woordmy
2 abo162692 iz
TR
[AVC L
w
i
&
swip 500 of [s00 \
P~
—
FCC154AV
Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 10:46:58
Averag e
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 51.91 dBuVv/ "
Ref 127 dBuVv/m Attt 20dB SWT 2.5 ms 2.483500000 GHz

ofsft  10ds

LIMIT CHEQK PASS

Marke] 1[T1]
102.26 dBu\Y/ I

458500000 [GHz

N

swik 500 of 500

Avera ge

a—
P
]
FCC154v
Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 12:39:51
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 51.06 dByV/ "
Ref 127 dBuv/im At 20 dB SWT 2.5 ms 2.483500000 GHz
offs¢t  10d8 Marke] 1 [T1]
LIMIT CHEQK PASS 141.15 dBuM/

2.458980769 [Hz

Sswp 500 of |500

FCC154V

Center 2.4835 GHz

Date: 29.AUG.2022 12:21:28

Avera ge

5 MHz/

Span 50 MHz
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RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 61.39 dBpV/ n
Ref 127 dBuV/im Att 25dB SWT 2.5 ms 2.483500000 GHz
Offsgt 10de Markef 1 [T1]
LmiT cHedk_Pass 105.34 dep\/ n
2.459942308 [oHz [A]
g
¥
WV\W\_,
r \ TOI
_FCC15K
L \% 08
a0 AR IR RPN o
Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 11:56:48

Upper Band Edge, 2462 MHz, 802.11n MCSO0, Peak

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 73.86 BV n
Ref 127 dBuV/im At 25dB SWT 2.5 ms 2.483820513 GHz
Offsgt 10de Markef 1 [T1] |
LjMIT cHEGK _PASS 111.05 dBu\/ n
2.459301282 Btz (A ]

b 4
Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 12:04:03
Upper Band Edge, 2462 MHz, 802.11n MCS7, Peak
RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 59.60 dBuV/ n
Ref 117 dBuv/im Att 20 dB SWT 2.5ms 2.484301282 GHz
't 10d8 Markef 1 [T1]
L|MIT CHEGK PASS. 1(9.53 dBp! n
2.458500000 [GHz
FCC15I \
| WM
by, 2
A RTNTURPY I n ) Mo
Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 15:58:32

Upper Band Edge, 2452 MHz, 802.11n MCS8, MIMO, Peak

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 50.18 dBpV/ "
Ref 127 dBuV/im At 20 dB SWT 2.5 ms 2.483500000 GHz
ofis¢t  10ds Marke] 1[T1]
LIMIT CHEQK _PASS 101.39 dBp\Y/ I

2.4p1144231 [GHz

SWIP 500 of 500 \

FCC154V

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 11:09:35

Avera ge
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 51.13 dBuVv/ "
Ref 127 dBuVv/m Attt 20dB SWT 2.5 ms 2.483500000 GHz
Offsgt 10ds Markef 1 [T1]
. Uit criedk_pass ob.18 dewy] "
2 absez11sa priz
TR
[AVC L

SWIP 500 of 500 \

 E—— |
ECC154V
Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 12:04:39
Avera ge
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 45.25 dBV/ "
Ref 117 dBuv/m At 10dB SWT 2.5 ms 2.483500000 GHz
oftsft 1048 Marke] 1[T1]
LMIT CHEQK PASS 9p.03 dBpY|

2.459060897 [GHz

SWIP\ 500 of 500

ECC154V

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 15:57:25

Average
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RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 64.49 dBUV/ n
Ref 117 dBpvim At 20dB SWT 25 ms 2.483660256 GHz
1 offspt 1048 Marke 1 [T1] |
¥ L|MIT cHEQK PASS| 111.20 dBp\/ n
2.4b8900641 oz A

recas
Wwwm

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 16:02:48

Upper Band Edge, 2452 MHz, 802.11n MCS15, MIMO, Pea k

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 59.11 dBpV/ n
Ref 117 dBuV/im At 20dB SWT 2.5 ms 2.485022436 GHz
Offsgt 10de Markef 1 [T1] |
LjMIT cHEGK _PASS 1¢8.90 dBu\/ n
MN“\‘ 2.4p0182692 [5Hz (A}

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 15:48:46

Upper Band Edge, 2462 MHz, 802.11n MCS8, MIMO, Peak

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 60.50 dBpV/ n
Ref 117 dBuv/m At 20dB SWT 2.5 ms 2.483980769 GHz

offset  10ds Marke] 1[T1]
1 L|MIT CHEQK PASS 149.08 dBy n

MJ\MN\ 2.459541667 [GHz

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 15:52:09

Upper Band Edge, 2462 MHz, 802.11n MCS15, MIMO, Pea k

Nemko Scandinavia AS

TEST REPORT

FCC Part

15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 44.64 dBpV/ "
Ref 117 dBuVv/m At 10dB SWT 2.5 ms 2.483660256 GHz
Offsgt 10ds Markef 1 [T1]
. UmIT cHEq PASS 9b.09 dBV n
2.4bosa1667 pHiz
1R M 1
AvC .5\
v
SWH\ 500 of [500
\_\”\-/M
| I—
FCC154AV [T
Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 16:03:45
Average
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 44.47 dBpVv/ "
Ref 117 dBuVv/m At 10dB SWT 2.5 ms 2.483580128 GHz
Offsgt 10ds Markef 1 [T1]
. UmIT cHEq PAsS 98.28 dBLV n
2.450743590 oHiz
|,
e [
\_\ "
SWIP 500 of [500
\HM
FCC154AV | I
Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 29.AUG.2022 15:49:24
Average
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 44.20 dBpV/ "
Ref 117 dBuv/m Att 10 dB SWT 2.5 ms 2.483580128 GHz
Offsgt 10ds Markef 1 [T1]
) LMIT CHEQIK  PASS 95.69 dBuV/
2.450423077 [oHz
«—'\/f\\,/\ e
SWi 500 of [500
—
S
FCC154V | I  EEEERaee
Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 29.AUG.2022 15:51:03

Average
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RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.10 dBpV/ n
Ref 127 dBuV/im Att 25dB SWT 2.5 ms 2.488067308 GHz
Offsgt 10de Marke}f 1 [T1]
L 112.74 dep/ n
2.450262821 [oHz [A]
DI
_FCC15/K
L7o Lﬁr\w\, 308
JAWW &
bl e
i NS
Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 1.SEP.2022 13:19:30

Upper Band Edge, 2452 MHz, 802.11ax MCSO0, Ant0, Pea k

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 60.23 dBpV/ n
Ref 127 dBuvim At 25dB SWT 2.5 ms 2.484141026 GHz
t 1048 Marke] 1[T1]
(Al

2.453756410 [5Hz

Center 2.4835 GHz 4 MHz/ Span 40 MHz

Date: 1.SEP.2022 13:03:48

Upper Band Edge, 2462 MHz, 802.11ax MCSO0, Ant0, Pea k

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 70.66 dBLV. n
Ref 127 dBuvim At 25dB SWT 2.5 ms 2.483580128 GHz
Offs¢t 10de Markef 1 [T1] H
113.16 dBy n
2.459060897 [GHz

FCC15PK

W)

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 1.SEP.2022 13:25:16

Upper Band Edge, 2452 MHz, 802.11ax MCS11, Ant0, Pe ak

Nemko Scandinavia AS

TEST REPORT
FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718

IC:

2461N-0615C2718

RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 47.44 dBpV/ "
Ref 127 dBpv/m At 20dB SWT 2.5 ms 2.483500000 GHz
ofisft 1048 Marke] 1[T1]
L, 140.50 dBp\Y/ b
2.49461538 oHz
RN
BE |*
e
1
\
swi 500 of [500
—
—
R e S N
ECC154V
Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 1.SEP.2022 13:20:08
Average
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 46.55 dBpV/ "
Ref 127 dBpv/m At 20dB SWT 2.5 ms 2.483500000 GHz
ofisft 1048 Marke] 1[T1]
L, 9p.11 dBpY| o
2453500000 5Hz
LR
BE |*
e
—
SWiP 500 of Gn&
S——
R !
ECC154V
Center 2.4835 GHz 4 MHz/ Span 40 MHz
Date: 1.SEP.2022 13:04:29
Average
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 49.48 dByV/ "
Ref 127 dBuv/m At 20dB SWT 2.5 ms 2.483580128 GHz
oftsft 1048 Marke] 1[T1]
L. 190.38 dBuv/
2.459221154 [5Hz
a1
L
1
xw\
Sswi 500 of |500
[t |
FCC154V
Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 1.SEP.2022 13:25:42

Average
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RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 68.72 dBV/ n
Ref 127 dBuVim At 25d8 SWT 25ms 2.483564103 GHz
ofstt  10de Marke] 1 [T1]
L 140.18 dBu/ n
2.apsazaor7 oz ||EM
r o
_Fccisik
L ol 3DB
STy
L
L LT VT

Center 2.4835 GHz 4 MHz/ Span 40 MHz

Date: 1.SEP.2022 13:30:50

Upper Band Edge, 2462 MHz, 802.11ax MCS11, Ant0, Pe ak

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 56.96 dBV/ n
Ref 120 dBuV/m At 20dB SWT 2.5 ms 2.483580128 GHz

120 Offsft 1048 Marke] 1[T1]
110.29 dBu\/ n

4ho862170 k7 [A]

recs \

20

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 1.SEP.2022 12:11:32

Upper Band Edge, 2452 MHz, 802.11ax MCSO0, MIMO, Pea k

RBW 1 MHz Marker 2 [T1 ]
VBW 3 MHz 61.87 dBuV/ n
Ref 120 dBpv/m Att 20 dB SWT 2.5ms 2.483820513 GHz
120 Offset 10de Markef 1 [T1]
i 111.58 dB n
458741 H
o
FCC15| WM
L LT
w%%
T R Y
20
Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 1.SEP.2022 12:15:56

Upper Band Edge, 2452 MHz, 802.11ax MCS11, MIMO, Pe ak

Nemko Scandinavia AS

RBW 1 MHz
VBW 10 MHz

Marker

TEST REPORT
FCC Part 15.247
Report no.: REP002757B

FCC ID: LDK0615C2718
IC: 2461N-0615C2718

2[T1]

47.20 dBpv/

Ref 127 dBpv/m At 20dB SWT 2.5 ms 2.483692308 GHz
ofisft 1048 Marke] 1[T1]
L, 95.50 dByY| b
2.4p4a461538 Hz
RN
G |*
Mﬂ_\w\\
SWip 500 of an
R—
I
ECC154V
Center 2.4835 GHz 4 MHz/ Span 40 MHz
Date: 1.SEP.2022 13:32:24
Average
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 44.94 dBpV/ "
Ref 120 dBpv/m At 20dB SWT 2.5 ms 2.483500000 GHz
120 Offsft 1048 Marke] 1[T1]
9B.37 dBpV] "
L, 2458500000 5tz
LR
s
SWH\ 500 of [500
—
—
FCC154V
20
Center 2.4835 GHz 5 MHz/ Span 50 MHz
Date: 1.SEP.2022 12:12:36
Average
RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 44.70 dBpV/ "
Ref 120 dBuv/m At 20dB SWT 2.5 ms 2.483580128 GHz
120 Offsft 1048 Marke] 1[T1]
9f7.89 dBpV| "
Ly 2.458740385 3H
1
SWH 500 of [500
Pt ]
LECC15AV
20
Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 1.SEP.2022 12:16:27

Average
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FCC Part 15.247
em ko Report no.: REP002757B
FCC ID: LDK0615C2718

IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1 ] RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 59.88 dBuV/ n VBW 10 MHz 45.43 dBpv/ "
Ref 120 dBuv/m Att 20 dB SWT 2.5 ms 2.484525641 GHz Ref 120 dBuVv/m Attt 20dB SWT 2.5 ms 2.484717949 GHz
120 Offset 1o0ds Marker 1[T1] 120 Offsgt 10de Markef 1 [T1]
1¢9.61 dBu\/ n 9f7.69 dBuV| "
2.453564103 [GHz (A L, 2.4553564103 [5Hz [A]
Ly _—
NE |
i
o1 \/\/\/\
AN 0, A
Fccisqv
20 20
Center 2.4835 GHz 4 MHz/ Span 40 MHz Center 2.4835 GHz 4 MHz/ Span 40 MHz
Date: 1.SEP.2022 11:58:18 Date: 1.SEP.2022 11:58:43
Upper Band Edge, 2462 MHz, 802.11ax MCSO0, MIMO, Pea k Average
RBW 1 MHz Marker 2 [T1 ] RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 62.95 dBuV/ n VBW 10 MHz 45.91 dBpuv/ J
Ref 127 dBuv/m At 25dB SWT 2.5 ms 2.483628205 GHz Ref 127 dBuVv/m Attt 20dB SWT 2.5 ms 2.483628205 GHz
Offsét 10dB Markef 1 [T1] Offsét 10de Marke} 1 [T1]
148.85 aBu/ n 930 By "
8 La
2.4p3692308 [GHz (A 2.456000000 [GHZ
TR N
[AVC L
i
100 0

_FCCI5RK
o SWIP 500 of [0t

|
FCC154V
Center 2.4835 GHz 4 MHz/ Span 40 MHz Center 2.4835 GHz 4 MHz/ Span 40 MHz
Date: 1.SEP.2022 13:36:38 Date: 1.SEP.2022 13:37:04
Upper Band Edge, 2462 MHz, 802.11ax MCS11, MIMO, Pe ak Average
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FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

@mko

3.8 Radiated Emissions, 30 — 1000 MHz.

FCC Part 15.209 (a)
ISED Canada RSS-GEN Issue 5, Clause 7.3/8.9
Measurement procedure: ANSI C63.10-2013 Clause 11.12

Test Results: Complies

Measurement Data:
Detector: Quasi-Peak (Pre Scan with Peak Detector)

Measuring distance 3 m

Measured Carrier Frequency Modulation Measured Limit Margin
Frequency (MHz) (MHz) Emission (dBpVv/m) (dB)
(dBpVv/m)
30-88 Any Any <35 40.0 >5
88 — 216 Any Any <30 43.5 > 135
216 — 960 Any Any <35 46.0 >11
960 — 1000 Any Any <40 54.0 > 14
31.5 Any Any 34.5 40.0 5.5
See attached plots.
Requirements/Limit
FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, Clause 8.9 @ frequencies defined i n clause 8.10
Frequency Radiated emission limit @3 meters
30 — 88 MHz 100 pv/m 40.0 dBuV/m
88 — 216 MHz 150 pv/m 43.5 dBuV/m
216 — 960 MHz 200 pVv/m 46.0 dBuV/m
960 — 1000 MHz 500 pVv/m 54.0 dBuV/m
Limits above are with Quasi Peak Detector

Nemko Scandinavia AS
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FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 100 kHz Marker 1[T1]

VBW 300 kHz 34.37 dBuV/m

Ref 80 dBuV/m At 20dB SWT 100ms 996.896000000 MHz

1

TDF

WAMA Lt frir e

o
Start 30 MHz 97 MHz/ Stop 1GHz

# Frequency Level

1 31.552000 MHz 27.13 dBuV
2 85.096000 MHz 30.42 dBpV
3103.332000 MHz 28.31 dBuV
4123896000 MHz 22.55 dBuV
5 149.504000 MHz 25.98 dBpV
6 996.896000 MHz 34.37 dBuV

Date: 8.SEP.2022 09:56:19

Radiated Emissions 30 - 1000 MHz, 802.11b 1M, HP

RBW 100 kHz Marker 1[T1]
VBW 300 kHz 35.02 dBUV/m
Ref 80 dBuV/m At 20dB SWT 100 ms 996.896000000 MHz

TOF

Start 30 MHz 97 MHz/ Stop 1GHz

# Frequency  Level

1 31.552000 MHz 26.25 dBpV
2 80.052000 MHz 30.43 dBpV
3104.496000 MHz 28.32 dBpV
4149.504000 MHz 24.20 dBuV
5 996.896000 MHz 35.02 dBuV

Date: 8.SEP.2022 10:01:13

Radiated Emissions 30 - 1000 MHz, 802.11g 6M, HP

RBW 100 kHz Marker 1[T1]
VBW 300 kHz 34.46 dBUV/m
Ref 80 dBuV/m At 20dB SWT 100ms 941.800000000 MHz

—

a3

i

o
Start 30 MHz 97 MHz/, Stop 1GHz

# Frequency Level

1 38.536000 MHz 26.19 dBuV
2 79.276000 MHz 30.75 dBUV
3102.944000 MHz 26.61 dBUV/

4152.608000 MHz 28.52 dBuV
5 941.800000 MHz 34.46 dBpV

Date: 8.SEP.2022 10:08:38

Radiated Emissions 30 - 1000 MHz, 802.11n MCS8, HP

Nemko Scandinavia AS

RBW 100 kHz Marker 1 [T1
Vew 300kt -
Ret 0BV At 2048 SwT 100ms 21164000000 Wz
m
= —
‘
FC@xsAy—T
et
Lo
DT T .
"
0
S oW ST Sop 1o

# Frequency Level

1 31.164000 MHz 37.90 dBuV
2 62.204000 MHz 29.72 dBpV
3 80.052000 MHz 28.45 dBuV
4160.368000 MHz 24.90 dBuV/
5993.792000 MHz 34.97 dBpV

Date: 8.SEP.2022 09:54:24

Ra diated Emissions 30 - 1000 MHz, 802.11b 1M, VP

RBW 100 kHz Marker 1 [T1
VBW 300 kHz 38.96 dBUV/m
Ref 80 dBuV/m At 2048 SWT 100 ms 31.840000000 MHz
80
T
Feetsav——
" . 0N -
I DB
0 AC

Start 30 MHz 97 MHz/ Stop 1GHz
# Frequency Level
1 31.940000 MHz 38.96 dBV
2 62.204000 MHz 31.78 dBuV,
3 80.440000 MHz 28.96 dBuV

4168.128000 MHz 24.87 dBpV
5982.540000 MHz 34.29 dBpV

Date: 8.SEP.2022 09:59:18

Ra diated Emissions 30 - 1000 MHz, 802.11g 6M, VP

RBW 100 kHz Marker 1 [T1
VBW 300 kHz 38.22 dBV/m
Ref 80 dBuV/m At 20dB SWT 100 ms 31.164000000 MHz
80 H
1PH

Wy L] *

ey

Start 30 MHz 97 MHz/ Stop 1GHz
# Frequency Level
1 31.164000 MHz 38.22 dBUV
2 80.052000 MHz 31.67 dBuV
3 135.924000 MHz 23.85 dBUV

4154.160000 MHz 27.27 dBpV
5 975.944000 MHz 33.98 dBpV

Date: 8.SEP.2022 10:06:44

Radiated Emissions 30 - 1000 MHz, 802.11n MCS8, VP
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FCC Part 15.247
Nemko Report no.:. REP002757B
FCC ID: LDK0615C2718

IC: 2461N-0615C2718

RBW 100 kHz Marker 1 [T1] * RBW 100 kHz Marker 1[T1]
VBW 300 kHz 34.44 dBuVIM * VBW 300 kHz 39,08 dBuV/M
Ref 80 dBV/m ‘At 2048 SWT 100 ms 984.092000000 MHzZ Ref 80 dBuv/m At 2048 SWT 100 ms 30.388000000 MHz
80 ” 80 H
T T
FCET .
" f— TOF L R
W\/\ A P T P
™
= 3p8 r OF
o AC o C
Start_30 MHz 97 MHZI Stop 1GHz Start 30 MHz 97 MHz/ Stop 1GHz
# Frequency  Level # Frequency  Level
1 38.148000 MHz 27.46 dBUV 1 30.388000 MHz 39.08 dBUV
2 78.888000 MHz 31.77 dBUV 2 79.276000 MHz 29.73 dBuv
3104.108000 MHz 27.76 dBUV 3152220000 MHz 26.10 dBUY
4/160.368000 MHz 28.18 dBuV 4/920.384000 MHz 34.39 dBUV

5 984.092000 MHz 34.44 dBuV

Date: 8.SEP.2022 10:14:35 Date: 8.SEP.2022 10:12:40
Radiated Emissions 30 - 1000 MHz, 802.11ax MCSO0, HP Radiated Emissions 30 - 1000 MHz, 802.11ax MCSO, V P
MT 100 ms

Att 10 dB AUTO PREAMP OFF

FREQUENCY 31.5769231 MHz

LEVEL PK+ 39.21 dBuV/m
QPK 34.46 dBuV/m
AV  27.85 dBpV/m

TOF

6DB

RBW 10 kHz

dBpv
m

E TOF

6DB

Center 3157692308 MHz 100 kHz/ Span 1 MHz

Date: 7.SEP.2022 16:38:44

Emissions 31.5 MHz, Max: VP
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3.9 Radiated Emissions, 1 — 26 GHz

FCC Part 15.209 (a)

ISED Canada RSS-GEN Issue 5, Clause 7.3/8.9
Measurement procedure: ANSI C63.10-2013 Clause 11.1 2
Test Results: Complies

Measurement Data:

Measuring distance: 3m (1 - 18 GHz)

A pre-scan was performed above 18 GHz and no spurious emissions were detected.

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW=1 MHz

Carrier freq. Measured Freqg. Mode Measured Emissions Limit Margin
(MHz) (MHz) (dBpV/m) (dBuV/m) (dB)

Peak Average Pk Av Pk Av

2422 4884 11b 1M 554 51.8 74 54 18.6 2.2
2437 4874 11b 1M 56.3 52.6 74 54 17.7 1.4
2452 4904 11b 1M 55.9 52.6 74 54 18.1 1.4
Any Any All other <54 / 74 54 > 20 /

A Band Reject Filter was used for measurements from 1 GHz to 18 GHz

Antenna factor, amplifier gain and cable loss are included in spectrum analyzer “Transducer factor”.

See plots.

Requirements/Limit

FCC Part 15.209 @ frequencies defined in §15.205

ISED

RSS-GEN Issue 5, clause 8.9 @ frequencies defined i

n clause 8.10

Radiated emission limit @3 meters

Frequency Average Detector

Peak Detector

1-26 GHz 54.0 dBuV/m

74.0 dBpV/m

Nemko Scandinavia AS
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Ref 75 dBuV/m

RBW 1 MHz
VBW 3 MHz
SWT 100 ms

At 10dB

2RM L MWU‘"“ VWM

Mot [ PR
I A e e

Start 1 GHz

1.7 GHz/ Stop 18 GHz

# Frequency  Level

1 17.602200 GHz 56.19 dBuV

Date: 1.SEP.2022 14:12:43

Emissions 1 - 18 GHz, 2412 MHz, 802.11ax MCS0, MIMO , HP

RBW 1 MHz Marker 1 [T1]
VBw 3 MHz 58.33 dBuV/m
Ref 75 dBuV/m At 1008 SWT 100ms 17.629400000 GHz
.
| M
l T AL it iy Aol W
2rh | ] . bl e P W |
[ TDI
Lo
MAXH " i ghnagiigh e ka i
P
Cemter 95 Gz

1.7 GHz/ Span 17 GHz

# Frequency Level

1 2.312400 GHz 46.59 dBuV
2 2.434800 GHz 57.70 dBuV
3 17.629400 GHz 58.33 dBuV

Date: 1.SEP.2022 09:19:09

Emissions 1 - 18 GHz, 2437 MHz, 802.11b 1M, Ant0 HP

RBW 1 MHz
VBW 3 MHz
Ref 75 dBuvim At 10dB SWT 100 ms 7 00
P PP s
2RM gy b hal il A TDI
W o
wox [ douh, w‘.vmw'f‘*w
I el LN
Start 1 GHz 1.7 GHz/ Stop 18 GHz

# Frequency  Level

1 2.434800 GHz 49.38 dBuV
2 17.751800 GHz 57.10 dBuvV

Date: 1.SEP.2022 09:30:39

Emissions 1 - 18 GHz, 2437 MHz, 802.11b 1M, Antl HP

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

VBW 3 MHz
Ref 75 dBuvim At 10dB SWT 100 ms
[A ]
3
" o el
il AR
2RWM i il Lt ik i ™
[Iwh " i o D
waxe [V ¥ e e
| | IS as it LN,
e
Start 1 GHz 1.7 GHz/ Stop 18 GHz
# Frequency Level
1 2.421200 GHz 46.13 dBuV
2 17.619200 GHz 55.83 dBuV
Date: 1.SEP.2022 14:10:47
RBW 1 MHz Marker 1 [T1
MAXI -
. m i, g
ok »
2RV . ) W pighe Sy SR
MAXH . A oty A i
| Lo\ A YT Ay
M
Pl 4
# Frequency Level
1 2.312400 GHz 46.59 dBuVv
2 2.434800 GHz 57.70 dBpV
3 17.758600 GHz 56.60 dBuV
Date: 1.SEP.2022 09:17:20
VBW 3 MHz 56.69 dBpV/m
Ref 75 dBuvim Att 10 dB SWT 100 ms 17.707600000 GHz
[A ]
—
n s LY
Ay 4 i W W
2RW n ST LA VLT B
MAXH L5 M ™
i e ineprt PP v U
. ‘
ol
Start 1 GHz 1.7 GHz/ Stop 18 GHz

# Frequency Level

1 2.339600 GHz 45.93 dBuV
2 2.434800 GHz 52.77 dBuV
3 4.872600 GHz 52.97 dBuV
4 17.707600 GHz 56.69 dBuV

Date: 1.SEP.2022 09:28:39

VP
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REW 1 MHz 1]
VBW 3 MHz 9 dBuv/m
Ref 75 dBuv/im Att 10dB SWT 100 ms 0 1z
(Al
3
"
P P
LA TG b
[ ¥ TDI
R o
MAXH S ™ " T
— Mttt
| | T T i LN,

Start 1 GHz 1.7 GHz/ Stop 18 GHz

# Frequency  Level

1 2.336200 GHz 45.52 dBuV
2 2.434800 GHz 52.96 dBuV
3 17.554600 GHz 56.59 dBuV

Date: 1.SEP.2022 10:28:28

Emissions 1 - 18 GHz, 2437 MHz, 802.11g 6M, Ant0 HP

REW 1 MHz Marker 1[T1]
VBW 3 MHz 8 dBuv/m
Ref 75 dBV/m At 1008 SWT 100 ms 1 0000 GHz
(Al
M
" T aadl
L hiad
2rM \ PO PP (L
4
wx [ W i T e M
o X P LN,
T
Start_1GHz 1.7 GHz/ Stop 18 GHz
# Frequency Level
1 2.434800 GHz 49.99 dBuV
2 17.649800 GHz 56.48 dBUV
Date: 1.SEP.2022 10:16:08
Emissions 1 - 18 GHz, 2437 MHz, 802.11g 6M, Antl HP
RBW 1 MHz Marker 1 [T1]
VBW 3 MHz 56.17 dBUV/m
Ref 75 dBuV/m At 1008 SWT 100 ms 17.687200000 GHz
T
e
e T S
2RN M | iy Wy s ;
| )
MAXH | §Ch fu d T R e
. 7 Ml
¥ - iy N
Lo 2D
Start 1GHz 1.7 GHzl Stop 18 GHz

# Frequency Level

1 2.329400 GHz 45.22 dBuV,
2 2.434800 GHz 50.71 dBuV
3 17.687200 GHz 56.17 dBuV

Date: 1.SEP.2022 10:35:05

Emissions 1 - 18 GHz, 2437 MHz, 802.11n MCSO, Ant0, HP

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 1 [T1
VBW 3 MHz 57.81 dBuvim
Ref 75dBuv/m At 10dB SWT 100 ms 2.434800000 GHz

[ |

u%m&
P e

2N |0 Lo b AP W
MAXH 6 ° et g u
, | sl P e B L

|

Start 1 GHz 1.7 GHz/ Stop 18 GHz

# Frequency Level
1 2.336200 GHz 48.31 dBuV

2 2.434800 GHz 57.81 dBuV
3 17.632800 GHz 56.28 dBuV

Date: 1.SEP.2022 10:26:33

REW 1 Mz Marker 111
VBW 3 MHz 55.77 dBuV/m
Ref 75 dBuv/im Att 10 dB SWT 100 ms 17.585200000 GHz
1A ]
T
T
R PI l
N ™y i
2RV Lol i, o
MAXH - N
L& M sl it Pram a0
T v
[Tt | o s 4 e
Plald
Start 1 GHz 1.7 GHz/ Stop 18 GHz
# Frequency Level
1 2.329400 GHz 46.37 dBuV
2 2.434800 GHz 54.71 dBuv
3 4.872600 GHz 49.85 dBuV
4 17.585200 GHz 55.77 dBuV
Date: 1.SEP.2022 10:14:19
RBW 1 MHz Marker 1 [T1
VBW 3 Mz 57.22 dBVIm
Ref 75 dBuVim At 10dB SWT 100ms 2.438200000 GHz
1P N
WA
= e o W
| W i
2RN n e il Rif i ot
maxi [ Uk PO AL YT G
ol i, i v ~
il | o Iy
M !
Start 1GHz 17 GHzl Stop 18 GHz

# Frequency Level

1 2.322600 GHz 47.13 dBuvV
2 2.438200 GHz 57.22 dBuV
3 17.598800 GHz 56.08 dBUV

Date: 1.SEP.2022 10:33:10

VP
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REW 1 MHz 1]
VBW 3 MHz 3 dBuv/im
Ref 75 dBuv/im At 10dB SWT 100 ms 17.592000000 GHz
(Al
B
T e e
2RM v it il bl aid e TDI
waxt [ 3 T o U - I R ST
| | P T e k. I LN
W
R c
Start 1 GHz 1.7 GHz/ Stop 18 GHz
# Frequency Level
1 2.434800 GHz 49.17 dBuV
2 17.592000 GHz 56.73 dBuV
Date: 1.SEP.2022 10:10:47
Emissions 1 - 18 GHz, 2437 MHz, 802.11n MCSO0, Antl, HP
REW 1 MHz Marker 1(T1]
VBW 3 MHz
Ref 75 dBuvim Att 10dB SWT 100 ms 00
(A
.
. b PR
2R | I TR WGP
s [ v i — v |
, i N M N
e [
faar” c
Start 1 GHz 1.7 GHz/ Stop 18 GHz
# Frequency Level
1 2.434800 GHz 49.07 dBuV
2 17.670200 GHz 56.42 dBuV
Date: 1.SEP.2022 11:05:08
Emissions 1 - 18 GHz, 2437 MHz, 802.11n MCS0O, MIMO, HP
RBW 1 MHz Marker 1 [T1]
VEW 3 MHz 56.29 dBV/m
Ref 75 dBuVim At 10dB SWT 100 ms 17.632800000 GHz
T
h
" RS PO T e
2Rn [ L T Ll
oI
ML g U RIS YL i i
. | v N
P 0

Start 1GHz 1.7 GHz/ Stop 18 GHz

# Frequency Level

1 2.431400 GHz 49.79 dBuV,
2 17.632800 GHz 56.29 dBuV

Date: 1.SEP.2022 10:42:18

Emissions 1 - 18 GHz, 2437 MHz, 802.11ax MCSO0, Ant0 , HP

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 1 [T1
VBW 3 MHz 56.18 dBpV/m
Ref 75 dBuvim Att 10dB SWT 100 ms 17.741600000 GHz
[A ]
T
Ll
N R PRI el
il Wit
2R . L i gl e
wwes [472 oy S T AL
1 | I T e .
M i
Start 1 GHz 1.7 GHz/ Stop 18 GHz
# Frequency Level
1 2.339600 GHz 45.33 dBuV
2 2434800 GHz 52.89 dByV
3 4.876000 GHz 47.72 dBuV
4 17.741600 GHz 56.18 dBuvV
Date: 1.SEP.2022 10:08:51
RBW 1 MHz Marker 1 [T1
VBW 3 MHz 56.41 dBpV/m
Ref 75 dBuv/im Att 10dB SWT 100 ms 17.751800000 GHz
[A]
:
A
’ ettt
.- 1 P e i y
MAXH A T 0
Labsy - SYRRIAY. S PRI L
f | el e w
Pl
Start 1 GHz 1.7 GHz/ Stop 18 GHz
# Frequency Level
1 2.434800 GHz 53.94 dBuV
2 17.751800 GHz 56.41 dBuV
Date: 1.SEP.2022 11:03:13
RBW 1 MHz Marker 1 [T
VBW 3 MHz
Ref 75 dBuVim At 1008 SWT 100ms 7
TP K T
" gt it
o ko
2RN L i -
mAXH | EC - e e
et i
. oo
Start_ 1Grz 7o Stop 18 Gz

# Frequency Level

1 2.288600 GHz 45.03 dBuV
2 2.434800 GHz 54.99 dBuV
3 17.700800 GHz 56.00 dBuV

Date: 1.SEP.2022 10:40:23

VP
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RBW 1 MHz

Marker 1[T1]
VBW 3 MHz 56.63 dBuV/m
Ref 75 dBuv/im Att 10dB SWT 100 ms 17.585200000 GHz
(Al
3
"
| . . PR Tl
28RN [ Lius " T T W aad .
WA G bt TN P L it
\ T M LN
Tl c
Center 9.5 GHz 1.7 GHz/ Span 17 GHz
# Frequency  Level
1 2.434800 GHz 51.40 dBpV
2 17.585200 GHz 56.63 dBuV
Date: 1.SEP.2022 10:48:44
Emissions 1 - 18 GHz, 2437 MHz, 802.11ax MCSO0, Antl , HP
REW 1 MHz Marker 1 [T1]
VBW 3 MHz 5.85 dBuV/m
Ref 75 dBuv/im Att 10dB SWT 100 ms 17.687200000 GHz
(Al
I
_ ) P
. I LA T A
o
o [ e PR PP P L
T i man
. " L
P
i c
St 1GHz

1.7 GHz/ Stop 18 GHz

# Frequency  Level

1 2.431400 GHz 49.47 dBuV
2 17.687200 GHz 55.85 dBuV

Date: 1.SEP.2022 10:57:29

Emissions 1 - 18 GHz, 2437 MHz, 802.11ax MCS0, MIMO , HP

RBW 1 MHz Marker 1(T1]
VEW 3 MHz 57.05 dByV/m
Ref 75 dBuV/m At 10dB SWT 100 ms 17.731400000 GHz
" g
Y
2RN . ; B W }
H IO T LT e v !
YL s pncarb g ey
G
_ N P P it N
WM .
Start 1GHz

1.7 GHz/ Stop 18 GHz

# Frequency Level

1 2.458600 GHz 45.93 dBuV,
2 17.731400 GHz 57.05 dBuvV

Date: 1.SEP.2022 11:14:45

Emissions 18 - 26 GHz, 2462 MHz, 802.11ax MCSO0, MIM O, HP

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

REW 1 MHz Marker 1 [T1
VBW 3 MHz 56.63 dBpV/m
Ref 75 dBuvim Att 10dB SWT 100 ms 17.585200000 GHz
[A ]
T
. __ FIRTm
. APy o
2RN L | " . dialigh Wl
s[5 Ly — P
o ek
| , T T et w
e
Start 1 GHz 1.7 GHz/ Stop 18 GHz
# Frequency Level
1 2.434800 GHz 51.40 dBuV
2 17.585200 GHz 56.63 dBuV
Date: 1.SEP.2022 10:46:49
REW 1 MHz Marker 1 [T1
VBW 3 MHz 56.43 dBpV/m
Ref 75 dBuV/m At 1048 SWT 100ms 17745000000 GHz
[A]
T
M
i
- o) S
2RN L Lkl dhmih W
waxi | e A i N VJ‘MWW
| P P P i N
M -
Start 1 GHz 1.7 GHz/ Stop 18 GHz
# Frequency Level
1 2.434800 GHz 53.25 dBuV
2 17.745000 GHz 56.43 dBuV
Date: 1.SEP.2022 10:55:34
RBW 1 MHz Marker 1 [T1
VBW 3 MHz 56.50 dBUV/m
Ref 75 dBuVim At 10dB SWT 100ms 17700800000 GHz
TP K A
A
. T
i et
2R [ TP i Ty =
v i
s [ T L g PR
e i Ml
gy
Start 1GHz 17 Rl

# Frequency Level

1 2.462000 GHz 49.93 dBuV

2 17.700800 GHz 56.50 dBuV

Date: 1.SEP.2022 11:12:49

VP

Stop 18 GHz
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RBW 1 MHz Marker 1 [T1]
VBW 3 MHz 55.43 dBuV/ n
Ref 75 dBuv/m Att 10 dB SWT 20 ms 4.844000000 GHz
7
L (Al
z
o
/Mw/ \W‘W\ o
Mo TNy MU TNl L b sy
25
Center 4.844 GHz 4 MHz/ Span 40 MHz

Date: 7.SEP.2022 11:11:39

Emissions 4844 MHz, 2422 MHz, 11b 1M, Max: Antl, VP , Peak

RBW 1 MHz Marker 1[T1]
VBW 3 MHz 56.25 dBYV/ "
Ref 75 dBuV/m At 10dB SWT 20 ms 4.873935897 GHz

75

25

Center 4.874 GHz 2 MHz/ Span 20 MHz

Date: 7.SEP.2022 10:55:00

Emissions 4874 MHz, 2437 MHz, 11b 1M, Max: Antl, VP , Peak

RBW 1 MHz Marker 1[T1]
VBW 3 MHz 55.92 dBpV/ n
Ref 75 dBuv/m At 10dB SWT 20 ms 4.904096154 GHz

75

25

Center 4.904 GHz 2 MHz/ Span 20 MHz

Date: 7.SEP.2022 11:16:58

Emissions 4904 MHz, 2452 MHz, 11b 1M, Max: Antl, VP , Peak

Nemko Scandinavia AS

TEST REPORT
FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 1 [T1]
VBW 3 MHz 51.80 dBuV/ "
Ref 75 dBuv/im At 10dB SWT 20 ms 4.844000000 GHz
7
L [+ ]
TR
25

Center 4.844 GHz 4 MHz/ Span 40 MHz
Date: 7.SEP.2022 11:12:12
Av
RBW 1 MHz Marker 1 [T1]
VBW 3 MHz 52.61 dBuV/ "
Ref 75 dBuv/im SWT 20 ms 4.873935897 GHz
7
L [2 ]
TR
25

Center 4.874 GHz 2 MHz/ Span 20 MHz
Date: 7.SEP.2022 10:55:51
Av
RBW 1 MHz Marker 1 [T1]
VBW 3 MHz 52.60 dBuVv/ "
Ref 75 dBuv/m SWT 20 ms 4.903967949 GHz
7
L
2

Center 4.904 GHz

Date: 7.SEP.2022 11:17:57

Av

2 MHz/

Span 20 MHz
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FCC Part 15.247

Nem ko Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 1[T1]
VBW 3 MHz 53.23 dBuV/ n
Ref 75 dBpvim At 10dB SWT 20 ms 4.876083333 GHz
75
L (Al

Atk s
e
25
Center 4.874 GHz 5 MHz/ Span 50 MHz
Date: 1.SEP.2022 10:18:51
Emissions 4874 MHz, 2437 MHz, 11g 6M, Max: Antl, VP , Peak
MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1 [T1]
17.81863462 Chkz VBW 3 MHz 56.84 dBuV/ n 17.75421154 GHz VBW 3 MHz 44.65 dBuVv/ "
Ref 75 dBuv/m Att 10 dB SWT 20 ms 17.818634615 GHz Ref 75 dBuv/im At 10dB SWT 20 ms 17.754211538 GHz
7 3
L (Al L
TR
AvC
o
1 Ny L
VPP IO (TWRY. YR AN FANUYPIY AP NNV ATV PO N [ "
\s L Aoty e
swip 200 of [200
. o8
]
25 25
10 MHz/ Span 100 MHz Center 17.772 GHz 10 MHz/ Span 100 MHz

Center 17.772 GHz

Date: 7.SEP.2022 11:51:39

Date: 7.SEP.2022 11:50:50

Emissions 17772 MHz, 2452 MHz, 11b 1M, Max: Antl,V P, Peak Av
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MARKER 1 RBW 1 MHz Marker 1 [T1]
25.8974359 CHz VBW 3 MHz 51.96 dBuV/ n
Ref 72.5dBuVv/m Att 10 dB SWT 50 ms 25.897435897 GHz
ofisft  -95 B ”
™
N
es
A
Il e L 4 A
MWWWM gl 0 w "
Center 22 GHz 800 MHz/ Span 8 GHz
Date: 8.SEP.2022 12:48:58
Emissions 18 - 26 GHz, 2437 MHz, 802.11b 1M, AntOH P @1m
MARKER 1 RBW 1 MHz Marker 1[T1]
258974359 Chz VBW 3 MHz 51.03 dByV. "
Ref 72.5dBuv/im Att 10 dB SWT 50 ms 25.897435897 GHz
ofisft  -9.5 B “
TP
s
I 1 I M"\“A
Pty e L T
Center 22 GHz 800 MHz/ Span 8 GHz
Date: 8.SEP.2022 12:50:10
Emissions 18 - 26 GHz, 2437 MHz, 802.11b 1M, Antl1 H P @1m
MARKER 1 RBW 1 MHz Marker 1 [T1]
25.8974359 CHz VBW 3 MHz 51.65 dBuV/ n
Ref 72.5dBuVv/m Att 10 dB SWT 50 ms 25.897435897 GHz
offsft  -9.5fiB ”
™

Center 22 GHz 800 MHz/ Span 8 GHz

Date: 8.SEP.2022 12:53:43

Emissions 18 - 26 GHz, 2437 MHz, 802.11g 6M, AntOH P @1m

Nemko Scandinavia AS

TEST REPORT
FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 1 [T1]
VBW 3 MHz 52.09 dBpV/ n
Ref 72.5dBuV/m At 10dB SWT 50 ms 25.576923077 GHz

offsft  -9.5fiB

%WA\,W oI TN A S

Center 22 GHz 800 MHz/

Span 8 GHz
Date: 8.SEP.2022 12:47:44
MARKER 1 RBW 1 MHz Marker 1[T1]
25.76923077 GHz VBW 3 MHz 51.54 dBuV/ P
Ref 72.5dBuv/im At 10dB SWT 50 ms 25.769230769 GHz
offs¢t 95 fiB H
e
N
1|
| L
Bt Moo TR ST
Center 22 GHz 800 MHz/ Span 8GHz
Date: 8.SEP.2022 12:50:58
MARKER 1 RBW 1 MHz Marker 1[T1]
25.91025641 Chz VBW 3 MHz 51.50 dBuV/ "
Ref 72.5dBuvim At 10dB SWT 50 ms 25.910256410 GHz
Offs¢t 9.5 I8 H
[A ]
v
L
1~
\ I | T
WWWWMWMWWWWW e
oE
Center 22 GHz 800 MHz/ Span 8 GHz

Date: 8.SEP.2022 12:52:51

VP
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MARKER 1 RBW 1 MHz Marker 1[T1]
25.91025641 Gkz VBW 3 MHz 52.03 dBuV/ n
Ref 72.5dBuv/m At 10dB SWT 50 ms 25.910256410 GHz

offspt 9.5 1B “

Pl o b, MWMM%MW T il

Center 22 GHz 800 MHz/ Span 8 GHz

Date: 8.SEP.2022 12:54:57

Emissions 18 - 26 GHz, 2437 MHz, 802.11g 6M, AntlH P @1m

MARKER 1 RBW 1 MHz Marker 1[T1]
25.30769231 Gkz VBW 3 MHz 51.45 dBuV/ n
Ref 72.5dBuv/m At 10dB SWT 50 ms 25.307692308 GHz

ofsft 958 ”

Center 22 GHz 800 MHz/ Span 8 GHz

Date: 8.SEP.2022 12:58:59

Emissions 18 - 26 GHz, 2437 MHz, 802.11n MCS8 MIMO, HP @1m

MARKER 1 RBW 1 MHz Marker 1[T1]
25.91025641 Gkz VBW 3 MHz 51.58 dBV/ n
Ref 72.5dBuv/m At 10dB SWT 50 ms 25.910256410 GHz

offsft 9.5 B “

Center 22 GHz 800 MHz/ Span 8 GHz

Date: 8.SEP.2022 13:01:20

Emissions 18 - 26 GHz, 2437 MHz, 802.11ax MCS11 MIM O, HP @1m

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

MARKER 1 RBW 1 MHz Marker 1 [T1]
25.93589744 CGHz VBW 3 MHz 51.85 dBUV/ "
Ref 72.5dBuv/im At 10dB SWT 50 ms 25.935897436 GHz

offsft 9.5 1B H

L L 4y

TR RSO AT e P T s i

Center 22 GHz 800 MHz/ Span 8 GHz

Date: 8.SEP.2022 12:55:48

MARKER 1 RBW 1 MHz Marker 1[T1]
25.8974359 Grz VBW 3 MHz 51.95 dByV/ "
Ref 72.5dBuV/m At 10dB SWT 50 ms 25.807435897 GHz
offsft 9.5 1B H
[A ]

o
TS Ko e s

Center 22 GHz 800 MHz/ Span 8 GHz

Date: 8.SEP.2022 12:58:07

MARKER 1 RBW 1 MHz Marker 1 [T1]
25.79487179 CGHz VBW 3 MHz 52.03 dBpV/ n
Ref 72.5dBuvV/m At 10dB SWT 50 ms 25.794871795 GHz

offs¢t 95 fiB H

Center 22 GHz 800 MHz/ Span 8GHz

Date: 8.SEP.2022 13:02:08

VP
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TEST REPORT

FCC Part 15.247
N e m ko Report no.: REP002757B
FCC ID: LDK0615C2718

IC: 2461N-0615C2718

3.10 Power Spectral Density (PSD)

FCC part 15.247(d)
ISED Canada RSS-247 Issue 2, Clause 5.2 (2)
Measurement procedure: ANSI C63.10-2013 Clause 11.10

Test Results: Complies

Measurement Data:

The measurement procedure SA-2 described in ANSI C63.10-2013 was used.

Modulation Type Measured Average Power Spectral Density (dBm/3kHz)
2412 MHz 2422 MHz 2437 MHz 2452 MHz 2462 MHz

802.11b -1.9 11 0.8 0.7 -2.0
802.11g -3.8 -1.8 1.1 -1.7 -4.2
802.11n SISO -5.8 -2.3 -1.7 -2.0 -5.7
802.11n MIMO -6.4 -3.0 -3.4 -3.4 -6.6
802.11ax SISO -7.3 -3.8 -4.6 -4.8 -7.4
802.11ax MIMO -8.3 -6.0 -6.5 -6.4 -8.7

Requirement for systems using Digital Modulation

The power spectral density conducted from the intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band
during any time interval of continuous transmission.
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TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

@mko

Power Spectral Density (AVGPSD-2)

10 10
0 o)
3 £ -10
e E]
c 20 £ 20
3 ]
3 3 -30
s 3
-40
-40
-50
H + + + + + + + + + + +—— H + + + + + + + + +——
2307 2400 2405 2410 2415 2420 2425 2427 2397 2400 2405 2410 2415 2420 2425 2427
Frequency in MHz Frequency in MHz
Limit % pPSD —— SumlLevel Limit & PSD — sumlLevel

PSD, 2412 MHz, 802.11b 1M -1.9

Power Spectral Density (AVGPSD-2)

-10

-20°

Level in dBm

-30°

-40

2407 2410 2415 2420 2425 2430
Frequency in MHz

Limit ® pPSD ——— SumlLevel
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Power Spectral Density (AVGPSD-2)
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Power Spectral Density (AVGPSD-2)
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Power Spectral Density (AVGPSD-2)
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4 Measurement Uncertainty
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Measurement Uncertainty Values

Test Item Uncertainty
Output Power +0.5dB
Power Spectral Density +0.5 dB
Out of Band Emissions, Conducted < 3.6 GHz +0.6 dB
> 3.6 GHz +0.9 dB
Spurious Emissions, Radiated <1GHz +2.5dB
>1 GHz +2.2dB
Emission Bandwidth +4 %
Power Line Conducted Emissions +2.9/-4.1dB
Spectrum Mask Measurements Frequency +5 %
Amplitude +1.0dB
Frequency Error +0.6 ppm
Temperature Uncertainty +1°C

All uncertainty values are expanded standard uncertainty to give a confidence level of 95%, based on coverage factor k=2
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5 LIST OF TEST EQUIPMENT

To facilitate inclusion on each page of the test equipment used for related tests, each item of test equipment and
ancillaries are identified (numbered) by the Test Laboratory.

TEST REPORT

FCC Part 15.247

Report no.: REP002757B
FCC ID: LDK0615C2718
IC: 2461N-0615C2718

No. Model number Description Manufacturer Ref. no. Cal. date Cal. Due
1 FSw43 Spectrum Analyzer Rohde & Schwarz LR 1690 2022-01 2023-01
2 ESU40 Measuring Receiver Rohde & Schwarz LR 1639 2022-01 2023-01
3 6810.17B Attenuator Suhner LR 1669 2022-05 2023-05
4 NO324415 Band Reject Filter (2.4 GHz) Microwave Circuits LR 1760 Ccou
5 VULB 9163 BiLog Antenna Schwarzbech LR 1616 2021-05 2024-05
6 317 Pre-amplifier Sonoma Inst. LR 1687 2022-08 2023-08
7 3117-PA Horn Antenna +PreAmp EMCO LR 1717 2022-08 2023-08
8 L01G18G1 LowPass Filter (1 GHz) Microwave Circuits LR 1768 Ccou
9 8449B Pre-amplifier Hewlett Packard LR 1322 2022-08 2023-08
10 638 Antenna Horn Narda LR 1480 N/A
11 68128 AC Power Source Agilent LR 1515 2022-11 2024-11
12 Model 87V Multimeter Fluke LR 1600 2022-03 2024-03
13 ENV216 Two Line V-Network Rohde & Schwarz LR 1665 2021-12 2023-12
14 ESCI3 Measuring Receiver Rohde & Schwarz N-4259 2021-10 2023-10
15 | ST18/SMA/N/36 RF Cable Suhner LR 1627 cou
16 OSP-B157W8 Peak Power Meters Rohde & Schwarz LR 1793 2022-02 2023-02
17 OSP-B157WX Switch Unit Rohde & Schwarz LR 1806 2022-08 2023-08
18 FSVA3044 Spectrum Analyzer Rohde & Schwarz LR 1808 2022-08 2023-08

The software listed below has been used for one or more tests.
No. Manufacturer Name Version Comment
Rohde & Schwarz EMC32 10.50.40 EMC test software
Nemko AS RSPlot 1.0.8.0 Screen capture from R&S Spectrum Analyzers
Rohde & Schwarz WMS 10.40.00 Radio Test Software
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6 BLOCK DIAGRAM

6.1 Power Line Conducted Emission
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LISN

EUT

Test Receiver

6.2 Conducted Tests

10 dB
Spectrum

—
EUT Analyzer

This test set-up is used for all Conducted tests.
For the Frequency Stability test the EUT was placed in a climatic chamber.
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6.3 Test Site Radiated Emission

Anechoic Chamber
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H=1-4m

EUT

Non-conducting
support on Turntable,
H=0.8m Ground Plane

Test Receiver

Shielded Room

This test setup is used for all radiated emissions tests. For frequencies below 30 MHz the measuring distance is 10m, for all other
frequencies it is 3m or 1m. Emissions above 1 GHz are measured with a Spectrum Analyzer and Horn Antenna. For measurements
above 18 GHz the test receiver is moved inside the anechoic chamber and located next to the antenna to minimize the cable loss. All
measurements at 1GHz and above were performed with turntable height 1.5m and with the ground plane covered by absorbers. A pre-
amplifier is used for all measurements above 30 MHz, and High-Pass or Band-Pass filter is used for all harmonics.
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